Ford
Ford

Parts

Interior Environment
Air Conditioning
Body Style
Drive
Axle Ratio
Emission
Engine
Exterior Paint
Interrior Fabric
Transmission
Version
Territory
Code Part number Name Production date
1 6677806 Differential And Carrier Assy; Cosworth 2.0 01/04/1992 - 31/01/1995
1A 1017707 Differential And Carrier Assy; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
2 6962758 Shaft And CV Joint Assy - Rr Axle; RH; Cosworth 2.0 01/04/1992 - 31/01/1995
2 6962759 Shaft And CV Joint Assy - Rr Axle; LH; Cosworth 2.0 01/04/1992 - 31/01/1995
2 6917884 Shaft And CV Joint Assy - Rr Axle; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
2 1020789 Shaft And CV Joint Assy - Rr Axle; Exchange Part (Re-Manufactured); RH; Cosworth 2.0 01/04/1992 - 31/01/1995
2 1020794 Shaft And CV Joint Assy - Rr Axle; Exchange Part (Re-Manufactured); LH; RH; Cosworth 2.0 01/04/1992 - 31/01/1995
3 1016761 Boot; Cosworth 2.0 01/04/1992 - 31/01/1995
3 6914763 Boot; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
4 1505915 Cap - Protective; Cosworth 2.0 01/04/1992 - 31/01/1995
4 6914766 Cap - Protective; (2.0L DOHC EFI 16V (150PS) OR CHT) 01/07/1994 - 31/01/1995
5 6962754 Joint Assy - CV; Cosworth 2.0 01/04/1992 - 31/01/1995
5 6476490 Joint Assy - CV; (2.0L DOHC EFI 16V (150PS) OR CHT) 01/07/1994 - 31/01/1995
6 1018715 Plate - Locking 01/04/1992 - 31/01/1995
7 6146631 Shaft - Rear Axle Outer Stub; RH; Cosworth 2.0 01/04/1992 - 31/01/1995
7 6146627 Shaft - Rear Axle Outer Stub; LH; Cosworth 2.0 01/04/1992 - 31/01/1995
8 1664942 Circlip; 23.6 x 1.15 01/04/1992 - 31/01/1995
9 6751640 Shaft Assy - Drive; Cosworth 2.0 01/04/1992 - 31/01/1995
9A 6889068 Shaft Assy - Drive; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
10 1659301 Strap - Securing; O 33MM 01/04/1992 - 31/01/1995
11 6145523 Strap - Securing; O 72MM 01/04/1992 - 31/01/1995
12 6769287 Screw - Socket Head Cap; M8 x 50MM 01/04/1992 - 31/01/1995
13 6118344 Bolt - Hex.Head; Cosworth 2.0 01/04/1992 - 31/01/1995
13 6769287 Bolt - Hex.Head; M8 x 50MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009018 Bolt - Hex.Head; M8 x 51.5MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009023 Bolt - Hex.Head; M8 x 53.1MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009026 Bolt - Hex.Head; M8 x 54.6MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009028 Bolt - Hex.Head; M8 x 56.2MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009029 Bolt - Hex.Head; M8 x 57.8MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009030 Bolt - Hex.Head; M8 x 59.3MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009032 Bolt - Hex.Head; M8 x 60.9MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009034 Bolt - Hex.Head; M8 x 62.4MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009038 Bolt - Hex.Head; M8 X 64MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009041 Bolt - Hex.Head; M8 x 65.5MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009044 Bolt - Hex.Head; M8 x 67.1MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009045 Bolt - Hex.Head; M8 x 68.6MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009046 Bolt - Hex.Head; M8 x 70.2MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
13 1009047 Bolt - Hex.Head; M8 x 71.7MM; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
14 6518792 Bolt - Special 01/04/1992 - 31/01/1995
15 6078595 Nut - Hex. - Self-Locking 01/04/1992 - 31/01/1995
16 6769288 Bolt - Hex.Head; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
17 1483399 Washer - Flat; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
19 7193579 Bush 01/07/1994 - 31/01/1995
20 6064874 Bearing Assy - Front 01/07/1994 - 31/01/1995
21 7063098 Flange 01/07/1994 - 31/01/1995
22 1613023 Bearing And Housing - Coupl. Shaft; Cosworth 2.0 01/04/1992 - 31/01/1995
22 6889065 Bearing And Housing - Coupl. Shaft; (2.0L DOHC EFI 16V (150PS) OR Zetec-E) 01/07/1994 - 31/01/1995
23 6124063 Plate - Locking 01/07/1994 - 31/01/1995
24 7021109 Clamp - Tube 01/07/1994 - 31/01/1995
25 6608196 Seal; 47.6 x 2.4 01/07/1994 - 31/01/1995
26 6608197 Washer - Flat; 10 x 31 x 5; Before ordering, please read the information in the blue envelope! 01/07/1994 - 31/01/1995
27 6608194 Screw; M10 X 25MM 01/07/1994 - 31/01/1995
28 1625498 Screw - Pan Head; M10 x 35MM 01/07/1994 - 31/01/1995
29 6848156 Extension 01/07/1994 - 31/01/1995
30 1613022 Bearing - Shaft - Centre 01/04/1992 - 31/01/1995
31 1649554 Insulator - Rubber 01/04/1992 - 31/01/1995
32 6518778 Coupling Assy - Drive Shaft 01/04/1992 - 31/01/1995
33 6769274 Joint Assy - CV 01/07/1994 - 31/01/1995
34 1028477 Sleeve - Coupling 01/07/1994 - 31/01/1995
35 6801532 Nut - Hex. 01/07/1994 - 31/01/1995